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: ™ Tubos de Acero de México, 5.A.
m:m -n-m Km 433.7 Carr. México-Veracruz

|

Via Xalapa
(91697} Veracruz, Ver. México
CERTIFICADO DE PRUEBAS ‘EN FABRICA Number/Numero Page / Pagina: MMWW www wmw u uwm M“n
pate/Dia:  05/01/2007
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ltem N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
- 092217/05
Manufacture Process [ Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length | Longitud. Quanlity / Cantidad. 2 Pcs/pz } ] ~ [Nominal Weight / Peso Nominal
141.30 X 9.50 MM 6.00 / 6.50 MTS 30.88 RKG/M
5 9/16 X 0.375 INCH 19.70 / 21.30 FT : 20.80 LB/FT
[ TENSILE TEST / ENSAYOS DE TENSION ]
Specimen condition Specimen dimensions Test Y. 8. uTs. Y5
Condicidn de la probeta Dimensiones de la probeta temp Unit / Unidad Unit f Unidad ! monmmmo.: .
HeatN® | SamplenN-] Ls HT | Type Size Area Temp. JKG/MM2 KG/MM2 UTs Alargamiento
Colada N* | Muestra N° Tipe | Ord Tamafio Seccién de fEul 0.5%
mm mme lensayo Required/Requerido Required / Reguerido Reguired §% in 2 inches
Thin: Thiin: ikin % = AP
Thiax: TMax:
Liin: 29.50 LMin: 42.18 Max Obt.
G LMax: LMax: )
31918 {15336 B | AR [Rec| L | 25.30 x 9.40 §239.31 RT 33.69 50.44 0.67 40
31918 }15337 B | AR |Rec | L | 25.30 x 5.70 [246.96 RT 34.24 50.28 0.68 41
Ls: 1 ion of the ple /L lizacién de la muestra B: Body / Cuerpo R/U: Upset ] Recalque HT: Heat Treatment | Tratamiento Térmico
Tre: Specimen with heat tr at laboratory | Probeta ja en laboratorio NT: Normalized and Tempered [ Normalizado y R i, Qr:Q hed and Tempered | T ladoy R ido
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief / Relevado de Esfuerzo AR: As Rolled ! Sin Tratamiento
Str: Strip specimen | Rectangular Rou: Round bar specimen | Cilindrica T.5.: Tubular Strip | Segmento Tubular Ori: Orientation { Orientacion
L: Longitudinal { Longitudinal T: Transverse | Transversal RT: Room Temperature | Temperatura Amblente EUL: Extension Under Load Method
UTS: Ultimate tensile strength / Resistencia Max: Maximum | Maximo Obt: Obtained / Obtenido Y.5.: Yield strength | Fluencia
LMin: Logitudinal Mini I Mini L itudinal LMax: Longitudinal M. I Maximo L itudinal TMin: Transverse Minimum / Minimo Transversal TMax: Tr Mz I Maximo Trar |
Min: Minimum / Minimo
This is to cerlify that the products ¢ bed here in were if d, sampled, testad, andlor insp mn with the Hficath i d ard meets the requirements in all respects. This certificate is issued by & compuierized system and it is valid with alectronic signature. On the original cartificate the trade-mark green colored
Tenarig'is stamped. In case the owner of the originel cenificats would release a copy of i, he must attest its conformity to the original one, taking upen himsalf the responsibility for any unlawful or not allowed use. Any andior ification will be subj d 1o the law.
This certificate is not & declaration of origin nor may it be used as a declaration of origin.
Este documanto cartifica que loe prod; itoa equi fusron irados, p yio i i de acusrdo conla ficacién de ia y satisface jos pondi q i Este i 58 amite madi un sistema i y es valido con firma elecirénica.  En el certificade orginel el legetipe
Tenarnis (verde} estd impress an la hoja. En caso de gue sl p daf iff 4 una f del mismo, deberd garantizar la conformided con el original, y se hace responsable per cualquier uss ilegal o indebide, Cualguier afteracién yio falzificacién serd sujeta a la ley.
’ Este cenificado no es, ni pusde ser usado, come una declarscidn de origen. “ CICATF7 040
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(91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: mw www www H #ww MMA
07000528 3/4
pate/Dia:  05/01/2007
Customer / Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’s Order / Clierte Orden - ftem N°~ Customer's Reference| Referencia del cliente Manufacturer's Werks Order N° /| Confirmacion de Venta
. 092217/05
{Manufacture Process | Proceso de fabricacion. Preduct Type [ Tipe de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones. Length / Lengitud. Dcm:ﬁv. / Cantidad. 2 Mh s /! jo}-4 ) MNominal Weight / Peso Nominal
141.30 X 9.50 MM 6.00 / 6.50 MTS 30.88 RG/M
5 9/16 X 0.375 INCH 19.70 / 21.30 FT . 20.80 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicion %
c Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti Ca B LE S 52 RS 53
X 100 X 1000 " X 10000 X 100
qum” H Max} 28 135 40 15 30 30 | 400 | 80 | 400 40 15 100
Colada Min 29 | 10
.w.m__ﬁ_ﬁ_-m. N° AP Maxf 28 135 40 is LY 30 400 80 | 400 40 15 100
Muestra N° Minf 29 | 10
31918
00001 H 16 67 30 i0 3.3§2.8| 18 &0 0 153 20 i1 4 L] 0 22 4] 69 0 34.6 ]
15336 P 17 67 30 i0 3.28§2.51 17 60 ] 154 19 i0 4 o ] 21 0 63 0 34.6 0
15337 P 17 67 29 10 3.241.8 17 60 '] 153 19 11 4 0 0 15 V] 69 4] 34.5 0
_ H: Heat | Colada P: Product | Producto _
S51:5UMA Nb+V+Ti 52:SUMA Mo+CreNi+Cu+V 53:5UMA Nb+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time! Tiempo Results / Resultade
Unit! Unidad. Value/ Valor Seconds [ Segundos
PSI 3000 5 : ) Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacidén de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

This is to cartify that the products described here in were manufaciured, sampled, tested, andiori d in with tha specil refaranced and mests the reguirements in all respects. This cartificate is issued by a computarized system and it is valid with slectronic signature. On the eriginal cartificate the trade-mark green colored
’ Tenaris'is stamped. In case the owner of the ariginal cortificale would release a copy of it, he must attest its conformity to the eriginal one, taking upan himeelf the responsibility for any unlawful or not allowed use. Any kon andlor falsification will ba sub) o th law,

This ceriificate is not a declaration of erigin nor may # be used as a declaration of origin.

Este documente certifica que jos p Hos agul fueron 1 dos, p yio inspecs $de acuerdo con la ificacidn de ref ia y satisface los i i Este ifi 58 emite mediante un sistema computarizado y es vlido con firma slecirénica.  En af certificado eriginel ef logetipe

Tenaris (vorde) estd impresa en la haja. En caso de que el p dor del Hicad: que una ia dal migmo, deberé gerantizar ia conformidad con el o_.ﬁ-__.&._, y 58 hace responeable por cuslquier uso ilegal o indebide, Cualquier allerackin yo falsificaciin seré sujeta a la ley.

E=te cerificada no es, ni puede ser usado, como una declaracidn de onigen. _ DICA TIT 040
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CERTIFICADO DE PRUEBAS: EN FABRICA Number/Ndmero Page / Pagina: ) 20 e

07000528 4/4
Date/Dia:  05/01/2007

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Clierite Orden - tem N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N* / Confirmacién de Venta

. 092217/05

Manufacture Process [ Proceso de fabricacion, Product Type / Tipe de producto. Surface { Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends [ Extremos. NORMAL BEVEL

APT 5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions [ Dimensicnes. ‘Length / Longitud. CQuantity f Cantidad. 2 .MQW\UN MNominal Weight / Peso Nominal

141.30 X 9.50 MM 6.00 / 6.50 MTS _ _ _ 30.88 RG/M

5 9/16 X 0.375 INCH 19.70 / 21.30 FT . 20.80 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ

Eléctrico-Horno de Afinacidn-Migquina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura . .

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructive. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidn SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO0175-2003

TAMSA REF: 668450

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY CERTIFICATRON DEPT CHIEF OF QUALITY CERTIZFUATION DEZT }
\.Ix.fr DEPTO. CERTIFICACION PE CALIDAD RESPONSABLE DELfDEPTE . CERT{#ICACION DE S3LIDAD

Z AVILA i

HONOMIO g g
.&._ k 4 € \ll\.\x
S R
Quality System Certified e _
N* 110950
This is 1o certify thal the products described hare in were mer . sampied, tested, andior insp in with the ficath and meeis the requirements in ua..mmoumnnw. This certificate is issusd by & computerized system and i is valid with elsctronic signeture. On the original cartificate the trade-mark green colored
Tanars' s stamped. In case the owner of the criginal certificate would release a copy of il he must attest i1s confarmity to the eriginal one, taking upon himself the respansibility for any unkswiul or not aliowed use. Any ion andlor falsification will be subj 1o the law,
This cerificate is not & deciaration of origin nor may it be used as a declamaticn of erigin.
Esle docurments certifica que los productos descritos aqul fusron , probades yo i sonados de acuerdo con la especificacion de ref ¥ face ios ol imi Este certifi S0 emite mediants-un sistems izado y es vélido con firma elecirénica.  En el cartificade original ef logotipe
. Tenarls (verde) esté imprasc en le heja. En caso de que el p dal 4 que una i del mismo, deberé garantizar fa conformadid con &l eriginal, y se hace responsable por cualquier uso flegal o indebide. Cuslquier alteracidn yio falsiflcacin serd sujsta a la fey.

Este certificade no es, ni puade ser usado, come una declaracién de organ. _ DICATIT 040

ea




